Choose Category

     Quick Search   Minimize
  

Product List
797-897 Upper Auger
Quantity 
 

 

 

KeyQtyPart #Description
11318-336 Top insert
24102-008Nut 5/8"
(Not Available)
24102-008 Nut 5/8”
34108-021Lock washer 5/8"
(Not Available)
34108-021 Lock washer 5/8”
44100-141Bolt 5/8" x 4 1/2"
(Not Available)
44100-141 Bolt 5/8” x 4 1/2”
51318-857 Auger 16” Diameter, top auger
61318-337 Bottom insert
71104-005 Roll pin 1/2” x 2 1/2”, Spiral
81318-793 Shaft 1 3/4” x 19 3/8” Long
91318-413 Hinge lock screw
101102-021 Jam nut 1”
111318-416 Adjusting screw
122318-596 Lock pin 1" x 3"
122318-596 Lock pin 1” x 3”
132104-028Cotter pin 3/16" x 1 1/2"
(Not Available)
132104-028 Cotter pin 3/16” x 1 1/2”
141318-783 Spout
151318-770 Auger tube obsolete
151320-909 Insert for upper auger, 797 & 897 11 gauge, weld in
161100-003 Carriage bolt 5/16” x 1”, Grade 5
171317-892 Spacer 1 3/16”
181108-020 Lock washer 1/2”
191100-114 Bolt 1/2” x 1”, Grade 5
201110-001 Grease fitting 1/4”-28, Straight
211120-079 Flange and bearing Includes bearing & bearing housing
224100-125Bolt 1/2" x 4 1/2", Grade 5
(Not Available)
224100-125 Bolt 1/2” x 4 1/2”, Grade 5
234148-043 Spring
234148-043 Spring
244102-007Nut 1/2"
(Not Available)
244102-007 Nut 1/2”
2513102-004Nut 5/16"
(Not Available)
2513102-004 Nut 5/16”
2613108-017Lock washer 5/16"
(Not Available)
2613108-017 Lock washer 5/16”
2712100-032Carriage bolt 5/16" x 1 1/4", Grade 5
(Not Available)
2712100-032 Carriage bolt 5/16” x 1 1/4”, Grade 5
281318-897 Cable assembly
291108-006 Flat washer 5/16”
301318-779 Light mount obsolete
314318-906Strap obsolete
(Not Available)
314318-906 Strap obsolete
322106-077Machine screw 1/4" x 3/4"
(Not Available)
322106-077 Machine screw 1/4” x 3/4”
331154-413 Grommet
342102-085Lock nut 1/4", Flanged
(Not Available)
342102-085 Lock nut 1/4”, Flanged
351154-411 Lamp
362154-409 Retainer clip
362154-409 Retainer clip
371154-410 Bulb
381154-414 Retainer ring
391120-093 Bearing 1 3/8”ID
401318-896 Light assembly Includes mount & hardware
411318-527 Adjusting screw assembly Includes adjusting screw, jam nut & tube